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FHAdE A A WA
CERTIFICATE NO,: E200812-0057-002874(5003628) CERTIFICATES L/C No. (P/0 No.) : 47L1-CRO768-TCTT(1103066336)
A E A A + 2 7 :
COMNODITY : E.R.W STEEL PIPE se H iEAH Steel S?rp CUSTOMER . PLESA
4% 7 4 (F)Ml o M| T = g 3 :
SPECIRICATION : API 5L B(PSL1)/ASTM A53B HEAD OFFICE ; BONGNAE-DONG 1GA, JUNG-GU, SEOUL, KOREA SHIPPER . DUFERCO SA
POHANG PLANT ; 14-1, JANGHEUNG-DONG, NAM-GU, PONANG
HEAT NO. ?'fj'yp% = B oz 2 $ % QUANTITY H] 3
NO. | (BATCH NO.) ORDER SIZE B £ Z 4 9 FHM/T) REMARK
*1 PCS TOTAL LENGTH WEIGHT
5 (SHCPX12591;(;770) BRE 0" X 0.500 " X 6.120 M 4 24,480 M 1.99g | CONFIRM TO NACE NORM MRO175(LAST EDITICN)
*ERW: CHEMICAL COMPOSITION, HEAT TREATMENT AND HARDNESS ONLY
6 (SHCIBX1259127(;"80) BRE 0" X 0.500 " X 6.120 M 1 6.120 M 0.499 | *DSAW:CHEMICAL COMPOSITION AND HARDNESS ONLY
7| (oS isoac0)| BRE 10 " X0.50 "  X6.120M 3 18.360 M 1.497
8 (Sﬁgfffm) BBE 10" X 0.500 " X6.120 M 1 6.120 M 0.499
TMPACT
HYDROSTATIC [N |vDiF|S|C|®M|B|DJC|F|F|[RF| ZINC COATING TENSILE TEST TEST
TEST -(ITfL|H|O|EA[E|R{R|L|L|EL TEST CHENICAL COMPOSITION(%) (Gage Length : 50mm) (Y |marD-| EEAT [ PROTECTIVE
HHHRHHBE S W e
HEAT NO 5 Sec| R R | b . D | TENSILE [ YIELD | E.L |ENE-ISHEAR| TEST | MENT | LINING
AN|T]X DE|T|T|i)1}GiRT)|VEIGHT OF C[8i| Mo [P | S |CUINI|CR[MO| V |CEQ
NO. | (BATCH NO.) £ LS|E & UT|N NIE | S E| ZINC couT % i L [ STRENGTH) STRENGTH | RGY } AREA
. - 1 =
psi E | &g rlq E Lﬁ— rlq C.SiALKl £ 2 3 |alalalals % oy |, o
Tl G N |oauss| +3 G +1]25]26 *7 «g [xg| psi PSi 1410 |lould % +11
7E 30 MAX |26 120 | 30| 30 [40[40|40] 15|80
SPEC MIN 60000 | 35000
5| ©815177 1950 |[G|G| G |G G H (171} 77 [18] 8
(SHIX202070) P 162|777 |20f{7}112]|2]|1]|1 T| 69260 | 49210 | 38 G
P [18|TR[ 76 [19{ 5 |1j1]|1]1]1 W| 72832
6| 815177 1950 |G|G| G |G G H {17 1| 77 |18 8
(SHIX292080) P|17| 1| 78 |18[6]2]1j1]|1]|1 T| 70830 | 47790 | 35 G
Pl m| 7 [w|e]1]1]1]1]1 W| 72699
7| 815178 1950 |G|G| G |G G H [16]2]| 77 [10|7
(SHIX292090) P (165|377 (12| {1]2]1]|1]1 T| 70120 | 52050 | 38 G
P 6|37 |97 |1]2]2]|1]1 W 72832
8| CB35862 1950 |G|G| ¢ |G G H (16 1] 76 [13]| 8
{SHIX292100) P (15| 2| 76 [12|8|11]1}1}1 T| 71400 | 51770 | 37 G
P li6|1| 76 [15|7|1]{1{1]1]1 W| 73832
N 1~ %12 : %
0 | Refer To The Attached H
T | Section Designation E
E

) “WE HERERY CRRTIFY THAT THE MATERIAL HERELN HAS BEEN MADE AND TESTED IN ACCORDANCE WITH ABOVE
Surveyor : SPECTFTCATION AND THE RESULTS OF ALL TEST ARE ACCEPTABLE. Manager of Q.M Dept.

» THE USE OF THE MATERIAL OUTSIDE THE SPECIFICATIONS INDICATED ON THIS CERTIFICATE MAY CAUSE SAPETY

AND/OR MONETARY PROBLEMS. FURTHERMORE, ANY ORGANIZATION OR PERSON(S) WHO DELIBERATELY MODIFIES

THE CERTIFICATE WILL BE PROSECUTED FOR FORGING AN OFFICIAL DOCUMENT . .
(ACCORDING TO THE PROVISIONS OF THE CRIMINAL CODE 231)




